MODEL 520-4002

PARTS BREAKDOWN

REV. 06/05/01

ITEM PART NO.
NO. NO. REQ'D DESCRIPTION
1 1 Support Post
2 4 Legs
5 7700-05A 1 Hydraulic Jack
5040BSK 1 Seal Kit
6 1 Jack Handle
7 1 Jack Handle Grip
8 7700-08 4 Fingers
9 7700-09 1 Head Plate
*10 8 M12 x 30 Hex Bolt
*11 g M12 Washers
*12 8 M12 Hex Nut
*13 4 M10 x 30 Hex Bolt
*14 4 M10 Washer
*15 4 M10 Hex Nut
19 7700CH 1 Chain
*20 1 M8 Bolt / Wing Nut
21 W301 4 3" Wheel
*22 1 M10 x 45 Hex Bolt
*23 1 M10 x 30 Hex Bolt
*24 1 M10 Hex Nut
*25 1 M10 Washer

L~

* Only available in a bolt kit Part # 7700BK

Seal kits available for hydraulic jack. When
requesting part numbers for seal kits, please specify
model number as printed on hydraulic jack label.




